
ENG

FAFE002_REV_A03 © 2023 FRONT RUNNER VEHICLE OUTFITTERS1

FAFE002
front runner      

PORTANT WARNING

FORD EVEREST (2022-Current) FOOT RAIL



FAFE002_REV_A03 © 2023 FRONT RUNNER VEHICLE OUTFITTERS2

TOOLS NEEDED

CHECK ONLINE FOR LATEST FITMENT GUIDE                          WWW.FRONTRUNNEROUTFITTERS.COM  

GET ORGANIZED1

IN THE BOX

1          2 X     Front Foot Rail LH & RH
2          2 X     Rear Foot Rail LH & RH
3          2 X     Joiner Plate
4        14 X     M6 X 16 Button Head Screw
5        12 X     M6 Nyloc Nut
                                      

3mm

6          8 X     Spacer 10mm
7        20 X     M8 X 20 Hex Bolt
8        20 X     M8 X 16 X 1.6 Flat Washer
9        20 X     M8 Nyloc Nut
10      20 X     M8 Nut Cap
                                      11        8 X     M6 X 20 X 2 Flat Washer
12        8 X     M6 X 35 Hex Bolt
13        8 X     M6 Spring Nut Plate
14      20 X     M6 Nut Cap
15        2 X     Support Bracket
                                      

IN THE BOX

16        4 X     M6 X 12 X 1 Flat Washer
17        2 X     Cover Plate
18       10 X    Spacer - FAFE002_017
19        2 X     Spacer - FAFE002_021
20        4 X     Spacer - FAFE002_018
                                      21        2 X     Spacer - FAFE002_020
23        8 X     M6 X 8 Button Head Screw
24        2 X     Support Bracket 1LH & 1RH
                                      

4mm
5mm

10mm
13mm

 14

 11

 4

 7
 4

 1

 18

 22

 13

 4

 17

 1

 2

 21

 18
 3

 5

 19 15

 9

 8

 10

 12

 14

 24



© COPYRIGHT  2023 FRONT RUNNER VEHICLE OUTFITTERS3FAFE002_REV _A03

FIT AND SECURE - FORD EVEREST - SPORT / XLT2

10mm 10mm

4mm

10mm

4

3

5

14

4mm

10mm

Loosely fit the Support Bracket (Item 15) to 
the foot rail using M6 x 16 Button Head Bolts, 
M6 Flat Washer and M6 Nyloc Nuts (Items 4, 
5 & 16). 

The Support Bracket will be fully secured 
once the foot rails are secured to the vehicle.  

 5

16

14

15

4

Apply a bead of silicone aroud each mounting 
hole in the roof.
Place Spacers (Item 6) over each of the 
mounting holes in the vehicle roof. 

Apply a bead of silicone on each Hex Bolt 
before inserting it into the roof. 
Place the Foot Rails onto the Spacers and 
secure using M6 x 35 Hex Bolts, M6 Washers 
and M6 Nut Plates (Items 11, 12 & 13) as 
shown.

Tip: Straighten the wire on the Nut Plate to 
assist in aligning it with the Hex Bolts.

Fully tighten all the fasteners.

6

12

14

11

4

16

14

15
5

6

24



© 2023 FRONT RUNNER VEHICLE OUTFITTERS4FAFE002_REV_A03

FIT AND SECURE - FORD EVEREST PLATINUM / WILDTRAK3

   

 

4

3

5

14

A

B

C
D

E

ABCDE

 16 23
 23 23

4mm

10mm

4mm

The Roof lining should be removed as in 2.1.
With the OEM rails removed from the Vehicle 
there will  be 5 openings in the Ditch mold.
Apply a bead of silicone aroud each mounting 
hole in the roof.
Place the spacers as shown starting from the 
back (A) using the M6 x 8 Button head bolt and 
M6 Flat washer.
Take note of the OEM screw used in the back 
and front (A & E) of the ditch mold.  
Once all the spacers are in place, place the 
ditch mold back on the roof.
 

5

16

14

15

4

Loosely fit the Support Bracket (Item 15) to 
the foot rail using M6 x 16 Button Head Bolts, 
M6 Flat Washer and M6 Nyloc Nuts (Items 4, 
5 & 16). 

The Support Bracket will be fully secured 
once the foot rails are secured to the vehicle.  

 



© 2023 FRONT RUNNER VEHICLE OUTFITTERS5FAFE002_REV_A03

FIT AND SECURE 3

 14

 12

 11

 17

 4

 23

 22  13

 17

 18

4mm

10mm

4mm

10mm

13mm

 13

 18

 17

 14

 12

 11

 24

Apply a bead of silicone aroud each mounting 
hole in the roof.
Place Spacers (Item 6) over each of the 
mounting holes in the vehicle roof. 
Place the Foot Rails onto the Spacers and 
secure using M6 x 35 Hex Bolts, M6 Washers 
and M6 Nut Plates (Items 11, 12 & 13) as 
shown.

Tip: straighten the wire on the Nut Plate to 
assist in aligning it with the Hex Bolts.

Fully tighten all the fasteners.

  

Fit your roof rack to the Foot Rails using 
M8 x 20 Hex Bolts, M8 x 16 x 1.6SS Flat 
Washers and M8 Nyloc Nuts                
(Items 7, 8 & 9) as shown.

Center the rack & fully tighten all 
fasteners. Place M8 Nut Caps (Item 10) 
over all Nyloc Nuts.

 13

 9

 8

 7

Apply a bead of silicone on each Hex Bolt 
inserting it into the roof. 
Place the Foot Rails onto the Spacers and 
loosely secure using M6 x 35 Hex Bolts, M6 
Washers and M6 Nut Plates (Items 11, 12 & 
13) as shown.

Tip: Straighten the wire on the Nut Plate to 
assist in aligning it with the Hex Bolts.

  



© 2023 FRONT RUNNER VEHICLE OUTFITTERS6FAFE002_REV_A03
4

COMPLETION4

4.1 Congratulations! You did it. Take a step back and admire your work!

INSTALL OTHER VEHICLE AND RACK ACCESSORIES
5

Now's the time to visit your favorite Front Runner dealer in person or online.

IMPORTANT!

Be sure to tag us. We love to see our gear in action!  #FrontRunnerOutfitters  #BornToRoam  

Share your adventures on:

FRONT RUNNER RACK KITS OFTEN HAVE A HIGHER LOAD RATING THAN THE VEHICLES THEY ARE MOUNTED TO. PLEASE REFER TO YOUR SPECIFIC VEHICLE MANUFACTURER 
FOR A RECOMMENDED ROOF RATING. FRONT RUNNER CANNOT BE RESPONSIBLE FOR IMPROPER LOADING BEYOND THE VEHICLE MANUFACTURER'S STATED LOAD CAPACITY.

   


